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Ne: (2025) HGFWSK3E00295 # 3W % 20
ik K% W E A HARZER RIL R I
1 | Azet (LEREYIT) |ng/100nL| FKF2.5 1.8 ok
2 L7 mg/kg FKF10 2 a
3 FRRE (LAKOHiT) mg/100nL|  AKF7 3 akk
4 [10%ERYBRRK (FRIH),%| — AXF0.3 0.1 ot
5 Ko (RESH0, % — AXF0.01 0.003 ak
6 4 4 1%tk (50°C, 3h) & AKF1 1 ik
7 KERERIE0, % T FRF T ARF Rtk o
8 | i@ | BEREEAR (WSD) um AKTF460 438 otk
9 |BHFRAR(ARIE), %| — ARFT 3 B
10 iZHRBE (20°C) mn’/s 3.0~8.0 3.4 o
11 BERE R mg/kg FKTF24 7 o
12 B © A®TFO0 -28 o
13 BRIER o AEF4 -23 ek
14 WA (AR c METF60 69 %
15 RIWAY ! — ANF51 52 ik
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18 #BE(20°C) kg/m* 810~845 827 At
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1 | ffezet (CBAREwit) |mg/100nl| FKF2.5 1.7 ok
2 AR mg/kg AKF10 2 %

3 ERBE (BAKOHit) mg/100mL|  AKF7 3 &t
4 | 10%EAWRK (FRRIF, % — AKF0.3 0.1 B
5 Ko (RESH), % = AKF0.01 0. 002 e
6 4 F %k (50°C, 3h) % FKRF1 1 B
7 KER(FERTE), % = AR FRE ARFHRE B
8 | @M | BEPEEAR (WSD) Hm AR F460 434 ak
9 |ZHFREE(FESH), %| — AKRFT 3 o
10 EZHFE (20C) mn/s 3.0~8.0 3.6 B
11 EEAMER mg/kg FKF24 7 %
12 B T F®F-10 -21 ok
13 AR t FwF-5 -21 i
14 WA (AR T FMEF60 69 ak
15 TAKE s A/NF51 53 A
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17 | e 90%[E] e i E T A#F355 301 Ak
95% 1L A#F365 311 ak
18 #/¥ (20C) kg/m’ 810~845 830 ak
19 ﬁm”*iff s S AKF10 0.1 ak
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R HKIE
Test Standard(s)

GB 17930-2016 (ZEMKih)

KR4t
Test Result

#E
Note

iy
Approval:

Post:

%\~

Pl EAE

W AW 3/%

Proofreader:

37

-

ILEVEA <V 4

N



R S

Ne: (2025) HGFWSKF00165 20 & 2
K5 rEmAE X4 BARER RBRLER BT
1 | HutE (BB RON) | — ANF95 97 &
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50%7% &85 AEF120 86 L
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2 | tae 0% A I8 B A#F190 167 at
SR A#F205 195 &

REE (&R
3 MU IR B K 53 _ * x &
4 AR mg/kg AAF10 2 A
5 R (20°C) kg/m’ 720~1775 740 oy e
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